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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0002
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0008
-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0005
Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.40 V. ; Maximum Voltage =4.50 V.
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LTE Band 66
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26dB Bandwidth
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LTE Band 66 / 1.4MHz / 64QAM
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LTE Band 66 / 3MHz / QPSK
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1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -15.53 dBm -6.53 dB 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -19.54 dBm -6.54 dB
1.710 GHz 1.713 GHz 100,000 kHz 1,71025 GHz 20.98 dBm -9.02 d& 1.781 GHz 1.790 GHz 1,000 MHz 1.78103 GHz -37.07 dBm -24.07 dB
i ] L il ]

Date: 14,JUN.2023 17:30:38

Date: 14 JUN 2023 17:44:55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

5GL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PARS SPURIGUECHBEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm ~ S T N MMW\
0 B f{ \\ dem -
-10 dem i 10 dBm &
SPURIOUS_LINE_ABS [ \
-20 dem i -20 dBm l
Ptevimranpmsg
-30 dBm e -30 dBm b e
wmww / e,

-40 dam ] 40 dBm S— s ‘

L I L/ ¥ L U R
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70880 GHz -28.25 dBm -15.25 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77904 GHz 9.60 dBm -20.31 d&

1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -28.46 dBm -15.46 8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -27.93 dBm -14.93 dB

1.710 GHz 1.713 GHz 100,000 kHz 1.71106 GHz 9.48 dBm -20.52 dB 1.781 GHz 1700 GH2 1,000 Miz 170108 GHz 25,69 dBm 12.69 B

Y
I it w

Date: 14,JUN. 2023 17.25:55

Date: 14.JUN.2023 17:40:10

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number 1 Al24 of A225



SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Date: 14,JUN.2023 17:32:12

L L

Date: 14 JUN 2023 17:46:38

spectrum (| spectrum L
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dbm  Offset 14.50 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIGE CHEEKARS PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_| INE_ABS_| PABS
20 dém [\ 20 dBm o~
|
10 dBm | 10 dBm
‘ \
ode ‘J \ 0ds J ‘
-10 d8m -10 dB JL
SPURIOUS_LINE_ABS | \ | J
-20 dBm r \ -20 dem / v
-30 dBm -30 dem "
) ¥
0 AR
40 dem F. / ! pl | {;h da I e,
e 1
-50 dBm 1 50l ’
i o ~
-60 dBm 60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'"iSSi“'I‘S ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALl Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -37.70 dém -24.70 d& 1,777 GHz 1,780 GHz 100,000 kHz 1.77977 GHz 20.11 dém -9.89 di
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -21.12 dBm -8.12 dB 1.780 GHz 1.761 GHz 20,000 kHz 1.78000 GHz -20.52 dém -7.52 dB
1.710 GHz 1.713 GHz 100,000 kHz 1,71023 GHz 20.15 dBm -9.85 d& 1,781 GHz 1,700 GHz 1,000 MHz 1.78100 GHz -38.32 dBm -55.32 dB
Y — —
il L ] gl

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30.00 dBm Offset 14.50 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit §heck PARS SPURIGIECLINEKARS_ PABS
| 3 3 AES Line _$PURIOUS_LINE_ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dém
10 dem T e || W"\
odB ff \' dem T
f |
10 dem i L10 dem E
SPURIOUS_LINE_ABS ‘ \
-20 dem -20 dBm l
| s
-30 dBm s -30 dem e
"l had
i / \
-40 dem—| 7 - 1
 w— S i 40 dem = = e— -
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stﬂ 1.79 GHz
Spurious EmissinT; | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70893 GHz -28.19 d&m 5.19 d& 1.777 GHz 1.780 GHz 100.000 kHz 1.77735 GHz §.57 dBm -21.43 de
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -29.75 dBm -16.75 dB 1,780 GH= 1.781 GHz 30.000 kHz 1.78000 GHz -28.95 dBm -15.95 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71217 GHz 8.25 dBm -21.75 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78114 GHz -25.76 dBm -12.76 dB
Y
i i )

Date: 14,JUN. 2023 17.27.29

Date: 14.JUN.2023 17.41.44

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : A125 of A225



SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum (| spectrum L
Ref Level 30.00 dém  Offset 14,50 dg Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck paks SPURIGIGE CHEEKARS PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_| INE_ABS_| PABS
20 dEm 20 d&m A
[
10 dBm {‘ 10 dBm \
ode \ 0ds ( ‘
-10 dBm: ! -10 dg
SPURIDUE. INE 763 11l /| ]
-20 dBm -20 dem
Al IR
-30 dBm / \ -30 dem -
AR
40 dem R, y lnl fh\ Zo de Al A
el VAR Lo [N . .
50 dBm [~ -ﬂﬁu-m 1 |
-60 dBm 60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'"iSSi“'I‘S ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALl Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70800 GHz -37.80 dBm -24.80 d& 1.777 GHz 1,780 GHz 100,000 kHz 1.77976 GHz 19,80 dBm -10.20 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -22.27 dém -9.27 d& 1.780 GHz 1,781 GHz 30.000 kHz 1.78000 GHz -23.01 dBm -10.01 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71024 GHz 20.01 dBm -9.99 d& 1,781 GHz 1,790 GHz 1,000 MHz 1.78105 GHz -38.25 dBm 55,25 dB
- — —
] ). [ ] w

Date: 14,JUN 2023 17:33:46

Date: 30 JUN.2023 10:04:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

@[5 )

Ref Level 30.00 dBm Offset 14.50 d&
SGL Count 100/100

Mode Auto Sweep

Date: 14,JUN. 2023 17.29:03

@1 AvgPwr (@1 AvoPwr
Limit §heck PARS SPURIGHECHHEKAES_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm = 10 dém =
JF T ‘|\ - ey
0de fJ‘ b dem. T
' |
-10 dem i 10 dBm !
SPURIOUS_LINE_ABS [ \
20 dem l 20 dim ]
ks
-30 dem = -30 dem e
Lo W‘*"wq,,,
40 dem --"-”“"‘“'”M 40 dem i,
I TS | — ! = Hi it —
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -28.02 dém 5.02 d8 1.777 GHz 1.780 Ghz 100.000 kHz 177845 GHz 6.33 dBm -21.67 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -29.93 dBm -16.93 8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -29.84 dBm -16.84 dB
1,710 GHz 1.713 GHz 100,000 kHz 171255 GHz 8,27 dém -21.73 dB 1.781 CHz 1700 GH2 1,000 Miz 170108 GHz 25,95 dBm 1299 B
.
I J1 £

Date: 14.JUN.2023 17:43:19

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : A126 of A225



SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Spectrum

Ref Level 24.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 24,50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr 01 avgrwr
20 dhffpit ¢heck PAES :Edg!g_?iﬂ"f‘:lidﬁk"ﬁcf n PA] ,‘,
Line _$PURIOUS_} INE_ABS PABS ﬂ Line PURIOUS_LINE_ABS \ PASS
10 dBm / 10dBm \
0ds I 0 dem \
-10 dém ‘f -10 dBm 1
SPURIOUS_LINE_ABS \ f H
-20 dem } L -20 dBm rf J‘
-30 dém b -30 dBm ,fl
40 dem . j h\ﬂ ﬂ- ﬂ iy %W ﬂ. n"} \
/ Wﬁu f \ J‘N‘W \ ! H f’va \ .mmiﬂl‘m
P s g ] !
50 dm i 7 T 50 dem o) N i
-60 darm -60 dem
70 dom 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz | ||['Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70887 GHz -38.85 dém -25.85 d& 1.775 GHz 1.780 Ghz 100.000 kHz et o 20.49 dBm —gml
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz -24.68 dbm -11.68 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -24.54 cBm -11.54 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71037 GHz 20.23 dBm -9.77 dB 1.781 GHz 700 GHz 1.00D Mz 78107 CHe ~39.29 chm 26 29 db,
Y
i L il ]

Date: 15,JUN. 2023 09:44:37

Date: 15.JUN 2023 09:54:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 24,50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Date: 15,JUN. 2023 09:41:51

@1 AvgPwr (@1 AvgPwr
AE SPURIGIECHBEKABS ABS
20 ghjfnit ¢heck PABS Zu uE}hic’(t‘tﬂdEk - . PA]
Line _$PURIOUS INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
IM e Btan s w\ww-wwwmw,\l .
ode : 1 dem 1\
10 dem f L o germ
SPURIOUS_LINE_ABS I ‘ 1
20 dem H 20 dem >
Moot
-30 dBm -30 dBm !
el m,
-40 dam smpiotodiforte 7] 40 dBm [t
- e

-50 dam -50 dBm:
-60 dém -60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70856 GHz -29.83 dém -16.83 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77780 GHz 7.21 dBm -22.79 dB

1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -32.66 dbm -19.66 d& 1.780 GHz 1.781 GHz 50,000 kHz 1.78000 GHz -31.65 dBm -13.65 dB

1.710 GHz 1.715 GHz 100,000 kHz 1.71107 GHz 5.75 dBm -23.25 d& 1.781 CHz 1700 GH2 1,000 Mz 178101 CHe ~57'21 dbm 1421 d

T
I J1 £

Date: 15.JUN.2023 09:52.08

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number 1 A127 of A225



SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66 / 5SMHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

pec m

Ref Level 24.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2450 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 avgPwr
A SPURIIG CHYEKABS _ PABS
20 UISH‘“" (th.nk . . PABS U Uh[”" - - - —
Eine BPURIOUS [INE ADS PAES }'\ Line _§PURIOUS_LINE_ABS PABS
10 dBm i 10 dém \
ods HJ 0dBm H
-10 dém - -10 dBm ﬂ
SPURIOUS_LINE_ABS J 'H J ‘!
-20 dBm } l\ -20 dBm J[
-30 dBm -30 dBm F
] / k\t A Pl i i ,JJ \
40 dem / % H ] \ 41 dBm { \ i \
50 dBm WMFM'I""\N" al | 04kt t er'M S, -WM\M}; !
: 7 24 Vit ¥ N i
-60 dBm 60 o
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70898 GHz -39.12 dém -26.12 dé 1.775 GHz 1.780 GHz 100.000 kHz 1.77963 GHz 19.65 dBm -10.35 de
1.709 GHz 1710 GHz 50.000 khz 1.71000 GHz -24.84 dBm -11.84d8 1.780 GHz 1.781 GHz 50.000 kHz 1,78000 GHz -25.20 dBm -12,20 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71021 GHz 19.89 dém -10.11 dB 1.781 GHz 1.700 GHz 1,000 MH2 1.78103 GHz -40.02 dBm ~27.02 dB
i ] L il ]

Date: 15,JUN. 2023 09:45:30

Date: 15.JUN 2023 09:55:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 24,50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Date: 15,JUN. 2023 09:42:47

@1 AvgPwr (@1 AvgPwr
20 it $heck PALS :EU‘EWKWJ:‘AIUEK-‘F‘(_ PAES
IIF;"\M-! SPURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
o sl R B e e VSO
v : ~
ode /1 '1, o dom
{ Al \
10 dem {w dem |
SPURIOUS_LINE_ABS r \ \
20 dBm J 20 dem {
L8
-30 dBm -30 dem \
| —ryl R T |
PO S ]
-40 dam satrrtr] ~40 dem e
Reion Ees [—— B i
P Verhomins.,d
-50 dam -50 dBm:
-60 dBm 50 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz | ||[start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -29.98 dém -16.98 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77662 GHz .60 dBm -24.20 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.70959 GHz -33.35 dBm -20.35 8 1.780 GHz 1.781 GHz 50,000 kHz 178000 GHz -33.77 dBm -20.77 dB
1,710 GHz 1.715 GHz 100,000 kHz 171451 GHz 5,99 dem -24.01 dB 1.781 CHz 1700 GH2 1.00D Mz 1 78120 CHe 2751 dBm 1461 B
.
I J1 £

Date: 15.JUN.2023 09:53.02

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : A128 of A225



SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66 / 5SMHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

pec m

Spectrum

Ref Level 24.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2450 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

Date: 15,JUN. 2023 09:46:25

Date: 15.JUN 2023 09:56:40

@1 AvoPwr (@1 avgPwr
) SPURIIG CHYEKABS _ PABS
imit ¢heck PABS
20 bl s T s pabs i o fpuRIOUS LINE_ABS PABS
10 dBm 10 dBm \
ods I 0dBm !
|
-10 dém / -10 dBm
SPURIOUS_LINE_ABS f‘ ]\ f l}
-20 dBm ; ‘\ -20 dBm
IR
-30 dBm } - -30 dBm ,ﬂl
l ) \
40 dem - ;ﬂ ﬂ‘ 4 dem Jj| o -
M,
-50 dam Mv’w‘ﬂﬂu“ et / \'\“( \ 4 j | ; | ..r"ﬂ \ Mt i
: r U TR 47 A
-60 dBm 50 dHm -
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz |||['start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70896 GHz -40.60 dém -27.60 dé 1.775 GHz 1.780 GHz 100.000 kHz 1.77967 GHz 19.40 dBm -10.60 d&
1.709 GHz 1710 GHz 50.000 khz 1.71000 GHz -26.05 dm -13.05 8 1.780 GHz 1.781 GHz 50.000 kHz 1,78000 GHz -25.34 dBm -12.34 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71033 GHz 19.81 dém -10.19 dB 1.781 GHz 1.700 GHz 1,000 MH2 1.78101 GHz -39.88 dBm 26.88 dB
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 24,50 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
B SPURIGIECHBEKABS AES
20 ghjfnit ¢heck PABS Zu uE}hic’(t‘tﬂdEk - . PA]
Line _$PURIOUS INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dem 10dBm
- - A " -,
ode f, o dem '\
10 dem / \ 10 dem l
SPURIOUS_LINE_ABS } \ |
-20 dBm f if[f1 = cem -
-30 dem J 30 dém ! Mo
meww‘”w f {‘ ”*W“*Mwm”
40 B — - 40 dem o s T
it SIS

-50 dam -50 dBm:
-60 dém -60 dBm
-70 d&m 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[['Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70850 GHz -30.22 dém -17.22 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77916 GHz & 64 dBm -24.36 0B

1.709 GHz 1.710 GHz 50.000 kiz 1.70589 GHz ~33.24 dbm -20.24 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78001 GHz -33.35 dm -20.35 dB

1.710 GHz 1.715 GHz 100,000 kHz 171122 GHz 5.44 dBm -24.56 dB 1.781 GHz 1700 GH2 1,000 Mz 78102 CHe —57.86 chm 14 86 db,

Y
I it w

Date: 15,JUN. 2023 09:43.42

Date: 15.JUN.2023 09.53.56

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number

: A129 of A225




saranis. FCC RF Test Report Report No. : FG352602B

LTE Band 66 / 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge /1 RB

pec

m || spectrum

Ref Level 24.50 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 24,50 dém  Offset 14.50 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 dvgPwr

PAS! SPURIIG CHYEKABS _ PABS
20 d!‘jH‘“" Gheck PABS “uapm : - - =
Line _kPURIOUS_|INE_ABS PABS /'| Line _§PURIOUS_LINE_ABS PABS i}
10 dBm \ 10 dBm #

0 dBm

-10 dBm

I
-20 dBm f \
-30 dBm | 1 JJ

|, \ . l /
A/ TTA TS PN g

SPURIOUS_LINE_ABS
-20 dBm

|
-10 dBm [ \
I

e - Y f -50 iem iy
e et v = /I | JW‘ N'U j Lﬂ_}\ o
S A 60 dBhd o

70 dBm -70 dBm

Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz

purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1.700 GHz 1.709 GHz 1.000 MHz 1,70900 GHz -42.96 dBm -29.96 d& 1.770 GHz 1.780 GHz 100.000 kHz 1.77939 GHz 20.30 dBm -9.70 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -34.82 dBm -21.82 dB 1,730 GHz 1.781 GHz 100.000 kHz 1,78000 GHz -34.93 dBm -21.93 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71060 GHz 19.70 dém ~10.30 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78107 GHz -40.94 dbm -27.94 db

]" 1

Date: 15,JUN.2023 10:00:20

i

Date: 15.JUN 2023 10:10:37

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) =)

Ref Level 24.50 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 2450 dBm  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr

o SPURIAECHYEKABS_ ABS
20 ghjfnit ¢heck PABS Zu uE%Ff‘ic’(clHdEk - . PA
Line _$PURIOUS_) INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
ods Mﬂr\..vv\.-ﬁww-mywv.\ﬂ»n frammran _m’w\q,\‘ o é'»n:,«w,-wwl-w At M --A-w.,\
( .
10 dom [l e 1
SPURIOUS_LINE_ABS [ \

-40 dBm I
\

-20 dBm: J T
-30 dBm L

) 0 dem 1
..,M] R ST —
N o SRS F—
o - / 40 dBm \ [
) Y e
-50 dam -50 dBm
-60 dBm 60 dBm.
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70881 GHz -32.03 dém -19.03 d& 1.770 GHz 1.780 GHz 100.000 kHz 1.77315 GHz 3.85 dBm -26.15 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -33.80 dBm -20.80 dB 1,730 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -33.46 dBm -20.46 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71109 GHz 3.78 dBm -26.22 d8 1.781 GHz 1.790 GHz 1.000 MHz 1.78119 GHz -29.97 dbm -16.97 db

]" 1

Date: 15,JUN. 2023 09:57.35

i

Date: 15.JUN.2023 10:07.52

Sporton International Inc. (ShenZhen) Page Number : A130 of A225
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1



SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Ref Level 24.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 24,50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr @1 fugrwr
A SPURIIG CHYEKABS _ PABS
20 uhlﬁfj!ll (khﬂl':k . . PABS Zu Uh["‘. : = . L
tihe _bpURIOUS_|INE_ABS PAES /'\ Eihe _puUrious_LINE_aBS PAES p
10 dBm F 10 dBm i \
0 ds | \ 0 dem J \
-10 dBm fj \‘ -10 dem {
SPURIOUS_LINE_ABS F | L
20 dam t \ -20 dBm ij v
-30 dam \ 30 dBm ]
, ! ! | d
-4 dem
\'V\ | 7
A 5 i, ] i i |
| [ em m g~ |
20 T OO Z A W 90 B st s =
L EA 40 ety

70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | [|'Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E'"iSSi“TS ‘ | | | Spurious Emissions
| Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit

1.700 GHz 1.709 GHz 1.000 MHz 170897 GHz -42.88 dém -29.68 d& 1.770 GRz 1.780 Ghz 100.000 kHz 1.77939 GHz 19.21 dBm -10.79 d&

1.708 GHe 1.710 Ghz 100.000 kiiz 1.71000 GHz -34.21 dém -21.21 db 1,780 GHz 1.781 GHz 100,000 kHz 1.78000 GHz -35.52 dbm -22.52 db

1710 GHz 1720 che 100,000 kHz L71057 GHz 19.45 d3m -10.54 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.78174 GHz -41.74 dBm -28.74 dB

Y
) i )

Date: 15,JUN.2023 10:01:14

Date: 15.JUN 2023 10:11:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 24,50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
20 uhH“" heck PALS jﬁd‘sk‘imﬁ.&idgk-‘ﬁft . PAES
Line _$PURIOUS_} INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dem 10 dém
o de F oo ot e A A A i 1 L S 8 SV, 1‘
-10 dem: fl \ dBm
SPURIOUS_LINE_ABS | \ \
-20 dBm I |L -40 dBm
]
/ \
-30 dam i’r‘ o |[[f 20 cem
. .,_.W_.W"‘”] / \ s i

" 7 -40) dBm v
-50 dam -50 dBm
-60 dém -60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | || Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Range Up RBW | Frequency | Powerabs | ALimit

1.700 GHz 1.700 GHz 1.000 MHz 170860 GHz -32.14 dém -19.14 d8 1.770 GRz 1.780 Ghz 100.000 kHz 1.77110 GHz 2.63 dBm -27.37 dB

1.709 GHz 1.710 GHz 100,000 kHz 1.71000 GHz -36.53 dBm -23.53 8 1.780 GHz 1.781 GHz 100,000 kHz 178001 GHz -35.94 dBm -22.94 dB

1.710 GHz 1.720 GHz 100.000 kHz 1.71695 GHz 2.59 dBm ~27.41 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78137 GHz -30.61 dbm -17.81 dB

T
Il 1 P

Date: 15.JUN. 2023 09:58:30

Date: 15.JUN.2023 10:08.46

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number

: A131 of A225



SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec

m

Ref Level 24.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 2450 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

Date: 15,JUN.2023 10:02:08

@1 AvgPwr @1 dvgpur
20 glsffit ¢ heck PASS ﬂdg!@uﬁcludﬁk'\ﬁgf ; PA] )‘)
Line _BPURIOUS_| INE_ABS PAES /’\ Eihe _puUrious_LINE_aBS PAES ﬂ
10 dem 10dBm | \
0 ds / \ 0 dem J l
-10 dom J \ -10 dem
SPURIOUS_LINE_ABS J \1 J \
-20 dBm \ -20 dBm }‘ ‘1
-30 dam , \h -30 dem j |
\ i O | i )
\ |
*"‘4 AN H } \ 0idem H I .
“ 4 M WW T = ! b
| 7’ R'M “ win ) u|‘ MM Jlm i N S et
|
T[T
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | ||'Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -40.53 dém -27.53 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77944 GHz 19.66 dBm -10.34 d&
1.709 GHz 1.710 GHz 160.000 khz 1.71000 GHz -36.26 dbm -23.26 d8 1.780 GHz 1.781 GHz 100,000 kHz 1.78001 GHz -36.31 dBm -23.31 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71061 GHz 19.37 dém -10.53 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78106 GHz -42.76 dBm -29.76 dB
Y
i J1 "

Date: 15.JUN 2023 10:12:25

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 24,50 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
T SPURIGHECHYEIABS_ AES
20 ghjfnit ¢heck PABS Zu uE%Ff‘ic’(clHdEk - . PA]
Line _$PURIOUS_} INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
odb ‘ IOV, N RSN RU ) N 0 B el e e :
-10 dBém r \ -10 dem $
SPURIOUS_LINE_ABS { ‘ ‘
-20 dBm 1 -40 dBm
| *. |
.30 dem W 2o cem -
WW*WW‘“T \ o -~ .

m 7 -40) dBm -
-50 dam -50 dBm:
-60 dBm -60 dBm
70 d8m 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  Alimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -32.47 dém -19.47 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77097 GHz 2.77 dBm -27.23 dB

1.709 GHz 1.710 GHz 100,000 kHz 1.70899 GHz -36.22 dbm -23.22 d8 1.780 GHz 1.781 GHz 100,000 kHz 1.78000 GHz -35.04 dBm -22.94 dB

1.710 GHz 1.720 GHz 100.000 kHz 1.71310 GHz 2.74 dBm -27.26 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.78132 GHz -31.23 dBm -18.23 dB

Y
) i )

Date: 15,JUN. 2023 09:59:25

Date: 15.JUN.2023 10:09.41

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : A132 of A225



SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Ref Level 24.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 2450 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 dvgpur
20 uI_-‘lr‘;ml Gheck PASS f&‘dgp‘?ﬂ?(‘:ﬁdﬁk'\ﬁgj ; PA ff; .
Line _BPURIOUS_| INE_ABS PAES P Pive _kpurious_|LINE_aBS PABS H
10 dBm ‘ | 10 dBm } ‘
0 de | l 0 dBm I \
-10 dBm J \ -10 dBm
SPURIOUS_LINE_ABS J kl H’ {
-20 dem /. X 20 dBm o
| 1
-30 dem t -30 dBm /
1
W'u T it 40 dBm
A J I il N
! ¥ 1 -50 dem A § i
/ ml ALY i 0 s N E—
= A, £ o Py f ' A Al
iy g A Ay i
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -43.91 dém -30.91 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.77914 GHz 20.38 dBm -9.62 db
1.705 GHz 1.710 GHz 150,000 kHz 1.70999 GHz -31.81 dBm -18.81 dB 1780 GHz 1781 GHz 150000 kHz 78001 e ~31.40 dom “16.40 db
1.710 GHz 1.725 GHz 100.000 kHz 1.71086 GHz 20.17 dBm -9.63 dé 1.781 GHz 1.790 GHz 1.000 MHz 1.78109 GHz -42.88 dBm -29.88 dB
Y
I 1 P

Date: 15,JUN.2023 10:16:02

Date: 15.JUN 2023 10:26:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 24,50 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

Date: 15.JUN.2023 10:13:20

@1 AvgPwr (@1 AvgPwr
o SPURIGHECHYEIABS_ AES
20 ghjfnit ¢heck PABS Zu uE%Ff‘ic’(clHdEk - . PA]
Line _$PURIOUS_} INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
ode , " ” \| 0 dimacashe - T
-10 dem , | _16 dem I
SPURIOUS_LINE_ABS t l \
-20 dBm JI l 20 dem K
J
-30 dBm ) .,\L\‘ -30 dBm \‘\ -
R ,} ~40 dém A,
T i T

-50 dam -50 dBm:
-60 dBm -60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70802 GHz -34.89 dém -21.89 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.77129 GHz 1.90 dBm -28.10 d&

1.709 GHz 1.710 GHz 150,000 khz 1.71000 GHz -36.33 dbm -23.33.d8 1.780 GHz 1.781 GHz 150,000 kHz 1.78002 GHz -35.00 dBm -22.00 dB

1.710 GHz 1.725 GHz 100.000 kHz 1.71241 GHz 1.60 dBm -28.20 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.78165 GHz -32.67 dbm -19.67 dB

Y
I 1 P

Date: 15.JUN.2023 10:23:34

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : A133 of A225



SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 24.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2450 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

Date: 15,JUN.2023 10:16:57

Date: 15.JUN 2023 10:27:14

@1 AvgPwr (@1 avgPwr
- SPURIRHECHBEKARS ABS
20 glsffit ¢ heck PASS =0 ug!@m’cllidﬂk = ; PA] 38 '
Line _BPURIOUS_| INE_ABS PABS Pive _kpurious_|LINE_aBS PABS I
10 dBm ‘ 10 dém } \
0 de | \ 0 dem / \
10 dam ; k -10 dBm /
SPURIOUS_LINE_ABS f i‘ fJ \
-20 dem lfr - 20 dBm ;
[ ]
-30 dBm \\ -30 dBm j‘
-40 dem \)\ i 40 dBm
n | J \ S
.50 dBm, il w.M J mn | 50 dem o4 ) 1],
T " IV | Pl - N A
) YAl FaY T A
o N L e e A id T | I
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz ||| start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1,700 GHz 1.709 GHz 1.000 MHz 1,708%4 GHz -41.56 d&m -28.56 d8 1.765 GHz 1.780 GHz 100.000 kHz 1.77915 GHz 20.17 dém -5.83 dB

1.708 GHe 1.710 GHz 150.000 khz 1.70899 GHz -30.99 dam -17.85 de 1.730 GHz 1.781 GHz 150.000 kHz 1.78001 GHz -32.05 dem -19.05 de

2 1720 che 100,000 kHz 171088 GHz 19.43 dBm -10.57 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.78100 GHz -43.08 dBm -30.08 dB

Y
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 24,50 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

Date: 15,JUN.2023 10:14:14

Date: 15.JUN.2023 10:24:29

@1 AvgPwr (@1 AvgPwr
o SPURJAHECHYEKABS_ AES
20 ghjfnit ¢heck PABS Zu uE%Ff‘ic’(clHdEk - . PA]
Line _$PURIOUS_} INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dem 10dBm
o0da M : ‘| 0 de . -
-10 dem l | _16 dem I
SPURIOUS_LINE_ABS } \
-20 dBm J t 20 dem \
.30 dem .’/ !f‘ -80 dem T
kil 7 40 gém A
-50 dam -50 dBm:
-60 dBm 60 dm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[['Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70841 GHz -34.40 dém -21.40 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.76806 GHz 0.92 dBm -29.08 d&
1.709 GHz 1.710 GHz 150,000 khz 1.71000 GHz -37.08 dbm -24.08 d& 1.780 GHz 1.781 GHz 150,000 kHz 1.78000 GHz -36.05 dBm -23.95 db
1.710 GHz 1.725 GHz 100.000 kHz 1.71474 GHz 0.95 dBm -29.05 di 1.781 GHz 1.790 GHz 1.000 MHz 1.78191 GHz -32.59 dBm -19.99 dB
Y
I J1 "

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number

: A134 of A225



SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 24.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 2450 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
- SPURIRHECHBEKARS ABS
20 dhffpit ¢heck PAES =0 ug!@m’cllidﬂk = ; PA] ]
Line _BPURIOUS_| INE_ABS PAES ﬂ Pive _kpurious_|LINE_aBS PABS {\
10 dBm 10 dBm J \
0 de } \ 0 dBm / l
-10 dem / \ -10 dBm H
SPURIOUS_LINE_ABS JJ \1 f h
-20 dem 20 dBm —
I .
.30 dam h \ -30 dBm
-40 dem J m ﬁ 40 dBm )ﬂ \
50 dam M“}LMMI v P | S0dem L h’"u.
i i "4 A ” '| | 'H Y A" W‘MWM
-60 dem A LA | d " o
CLEVEe: B VY P Y Py U BeAt AT
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz ||[ start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 Gz 1.700 GHz 1.000 MHz 170894 GHz -43.37 dem -30.37 d8 1.765 GRz 1.780 Ghz 100.000 kHz 1.77015 GHz 19.76 dBm -10.24 dB
1.709 GHz 1.710 GHz 150.000 khz 1.70589 GHz -33.38 dém -20.35 d& 1.780 GHz 1.781 GHz 150,000 kHz 1.78001 GHz -31.52 dBm -18.52 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71086 GHz 19.04 dém -10.06 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.78109 GHz -43.31 dBm -30.31 dB
Y
I 1 P

Date: 15,JUN 2023 10:17:51

Date: 15.JUN 2023 10:28:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 24,50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
o SPURIGHECHYEIABS_ AES
20 ghjfnit ¢heck PABS Zu uE%Ff‘ic’(clHdEk - . PA]
Line _$PURIOUS_} INE_ABS PABS Line PURIOUS_LINE_ABS PASS
10 dBm 10 dBm
o de r ,\ 0 et w\
-10 dem: ‘ T -1 dem
SPURIOUS_LINE_ABS I | \
-20 dBm | [\ 20 dem !
-30 dBm ( L dem Lu\
7 40 dB r‘
i — M- o
-50 dam -50 dBm
-60 dBm -60 dBm
70 d8m 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[['Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170875 GHz -34.34 dem -21.34 dB 1.765 GRz 1.780 Ghz 100.000 kHz 1.76627 GHz 0.62 dem -20.18 d&
1.709 GHz 1.710 GHz 150,000 khz 1.70857 GHz -37.61 dbm -24.61 d8 1.780 GHz 1.781 GHz 150,000 kHz 1.78002 GHz -37.23 dBm -24.23 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71489 GHz 0.88 dBm -29.12 d 1.781 GHz 1.790 GHz 1.000 MHz 1.7B155 GHz -33.11 dbm -20.11 dB
Y
) i )

Date: 15,JUN.2023 10:15:08

Date: 15.JUN.2023 10:25:25

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : A135 of A225



SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Ref Level 24.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 24,50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

-30 dBm I’ \
-40 dem

@1 AvaPwr 01 AvgPwr
glsjpit $heck pASS f\fdg!@ﬁﬁcﬁdﬁk"ﬁg, PABS
20 9P Ne _kpurioUs_|INE_ABS ﬂPA tine _§PURIOUS_|LINE_ABS PABS n
10 dBm 10 dém f l
0de IJ \ 0 dBm j &
-10 dBm J -10 dBm SE
SPURIOUS_LINE_ABS f k\ { \
-20 dBm I -20 dém
/ B
f -30 dBm I\

50 dBm i A
- AN M

-60 dBm A ¥

A

N B e

<70 dBm:

s V|

i)
Wl Vi

Date: 15,JUN.2023 10:31:47

Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70888 GHz -44.98 dBm -31.08 d& 1.760 GHz 1.780 GHz 100.000 kHz 1.77891 GHz 19.76 dBm -10.24 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -32.47 dBm -19.47 dB 1,730 GHz 1.781 GHz 200,000 kHz 1,78000 GHz -32.15 dBm -19.15 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71113 GHz 19.79 dém -10.21 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78136 GHz -44.91 dbm -31.91 dB
Y
) i )

Date: 15.JUN 2023 10:42:04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 24,50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Date: 15.JUN. 2023 10:29:03

@1 AvgPwr (@1 AvgPwr
20 dhlfnit g heck PALS EESEH‘MEG.&MEKABET . PAES
Line _$PURIOUS_) INE_ABS PABS Line PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 de e - N\ 0 dg = 1
-10 dem: | 'JE'BW
SPURIOUS_LINE_ABS J } \
20 dBm f l 24 dem I
-30 dBm pJ \\,1 —ﬁﬂ dem \‘L
. \ hasclhona
1 Y
ey J -40) dBm "~
-50 dam -50 dBm:
-60 dBm 50 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70804 GHz -36.09 dém -23.00 d& 1.760 GHz 1.780 Ghz 100.000 kHz 1.76305 GHz 0.60 dBm -29.20 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -36.16 dBm -23.16 8 1.780 GHz 1.781 GHz 200.000 kHz 178002 GHz -35.23 dBm -22.23 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71245 GHz 0.56 dBm -20.34 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78189 GHz -34.06 dBm -21.06 dB
T
Il 1 P

Date: 15.JUN.2023 10:39:19

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : A136 of A225




SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Ref Level 24.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 2450 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

Date: 15,JUN.2023 10:32:42

@1 AvgPwr @1 dvgpur
20 dhffpit ¢heck PAES f&‘dg!@iﬂ?(‘:ﬁdﬁk'\ﬁgj ; PABS
Line _SPURIOUS_|INE_ABS nPA Line _§PURIOUS_LINE_ABS PAES n
10 dBm 10 dBm , )
0de J \\ 0 dem } L
-10 dm } ! -10 dem
SPURIOUS_LINE_ABS / \ j \}L
-20 dBm j T -20 dBm 1
-30 dem ;{J L -30 dem } q
-40 dem ,L i { -40 dBm }w
W An | W ” S0dem , I‘"] f k ;ﬂ». il |
llﬂ ‘| ﬂ n“‘ J IL | WJ b il e
-60 dBm k] oy Y, A 60 dBm I " Jh i L
e ) M Aparad s 70, gy ‘“J“\f— Je T S W re e S e
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | [|['Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | PpowerAbs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70887 GHz -42.85 dBm -29.85 d& 1.760 GHz 1.780 Ghz 100.000 kHz 177889 GHz 19.60 dBm -10.31 d&
1.709 GHz 1.710 GHz 200.000 kiz 1.70589 GHz -31.30 dBm -18.30 d& 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -31.24 dBm -13.24 dB
1.710 GHz 1.730 GHz 100,000 khz 1.71107 GHz 19.14 dBm -10.66 dB 1.781 GHz 700 GHz 1,000 Mz 78123 CHe 4364 cbm 30 84 db,
|
I it i

Date: 15.JUN 2023 10:42:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.50 dBm
SGL Count 100/100
@1 AvgPwr

Offset 14.50 dB Mode Auto Sweep

Ref Level 24,50 dBm
SGL Count 100/100
(@1 AvgPwr

Offset 14.50 dB Mode Auto Sweep

NS SPURIGIECHYEKABS_ ABS
20 ghjfnit ¢heck PABS Zu uE%Ff‘ic’(clHdEk - . PA]
Line _$PURIOUS_| INE_ABS PAES Line _§PURIOUS_|LINE_ABS. PASS
10 dBm 10 dBm
0ds (vv T TN TR Y S SOy v M-«MN,.\,VW od e T T ¥ TR STV PN Y v ﬁ\q
-10 dem -1 dm
SPURIOUS_LINE_ABS J \ l
-20 dm | L 21 dem k
-30 dBm rfj T —} dBrm; “lh
7 {10 dem t=
-50 dam -50 dBm:
-60 dBm 60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | |('Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Powerabs | aLimit || Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170893 GHz -35.71 dém -22.71 dé 1,760 GHz 1.780 GHz 100.000 kHz 1,76504 GHz -0.25 dBm -30.25 dB
1.708 Ghz 1.710 GHz 200,000 kHz 1.70955 GHz -37.64 dém -24.64.d8 1.780 GHz 1.781 GHz 200.000 kHz 178002 GHz -37.29 dBm -24.20 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72116 GHz -0.24 dBm =30.24.d8 1.781 GHz 1.790 GHz 1.000 MHz 1.7B105 GHz -33.95 dBm -20.95 dB
Y
) i )
Date: 15.JUN 2023 10:29:55 Date: 15.JUN.2023 10.40.14
Sporton International Inc. (ShenZhen) Page Number : A137 of A225

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Ref Level 24.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 2450 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

Date: 15,JUN.2023 10:33:36

@1 AvgPwr @1 dvgpur
20 uI_jlﬁ;ml theck PASS fﬁdgp‘ﬁﬂz(‘:ﬁdﬁk'\ﬁgj ; PA )‘)
Line _BPURIOUS_| INE_ABS npA Pive _kpurious_|LINE_aBS PABS "\
10 dBm 10 dBm l ‘
0 de }} \ 0 dBm ) \
-10 dem \ -10 dBm
SPURIOUS_LINE_ABS J‘ 1‘ j \
-20 dem T 20 dBm I
-30 dem dl \ -30 dBm ] \.“
I I 40 dBm 7
J 1 | ! W\
M - | I [ Pitg,
I— 1 L J m’] J | " / W -
W A 11 Ly \ . Mm X . Yy
e AT TN AT L CYSU NS LW E

70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | ||'Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit

1.700 Gz 1.700 GHz 1.000 MHz 170900 GHz -42,57 dem -29.57 d 1.760 Ghz 1.780 Ghz 100.000 kHz 1.77691 GHz 19.15 dBm -10.85 dB

1.709 GHz 1.710 GHz 200.000 kiz 1.70558 GHz -33.77 dém -20.77 d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78002 GHz -33.76 dBm -20.76 dB

1.710 GHz 1.730 GHz 100.000 kHz 1.71107 GHz 19.73 dém -10.27 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.78103 GHz -44.88 dBm -31.88 dB

Y
) i )

Date: 15.JUN 2023 10:43:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 24,50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Date: 15,JUN.2023 10:30:52

Date: 15.JUN.2023 10:41.08

@1 AvgPwr (@1 AvgPwr
imit ¢heck PAES SPURIRICCHBEKARS PABS
20 uhlr;"}u sPURIOUS_)LINE_ABS PABS = uFIUPIP. SPURIOUS _LINE_ABS PASES
10 dem 10 dém
0da r\,\ VY ST Py P Y T JRR S WPTY Y T a,v-M-u\ 0 di = s P T S, Ny ,,,J\
10 dom -1 dem
SPURIOUS_LINE_ABS J 1 \
20 dBm ) \ -2q dem t
|
-30 dBm : -3p dem -
e ) L T -
e F "40 dBm o -
e
-50 dam -50 dBm:
-60 dém -60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | || Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70886 GHz -35.74 dém -22.74 d& 1.760 GHz 1.780 Ghz 100.000 kHz 1.76872 GHz -0.25 dBm -30.25 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70998 GHz -37.87 dm -24.87 8 1.780 GHz 1.781 GHz 200.000 kHz 178001 GHz -37.33 dBm -24.33 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72334 GHz -0.50 dém ~30.50 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78107 GHz -34.00 dbm -21.00 dB
T
I 1 P

Sporton International Inc. (ShenZhen)

Page Number

: A138 of A225

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1



SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

Conducted Spurious Emission

LTE Band 66

Lowest Channel / QPSK_1.4MHz

Lowest Channel / QPSK_3MHz

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit PAES Limit PaES
10 dBHE INE_ABS PARS 10 dBHE INE_ABS BASS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dBi -20 dBm
230 dp -30 dBm
- - ol Svena | ||| 40 dBm - P SV SN
50 dBm
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 926.07445 MHz -43.71 dBm -30.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 966.30935 MHz -43.73 dém -30.73 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69318 GHz -44.47 dBm -31.47 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68058 GHz -44.79 dBm -31.79 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.94537 GHz -43,78 dBm -30.78 dB 1.790 GHz 3,000 GHz 1.000 MHz 2.94295 GHz -43.77 dBm -30.77 d&
3.000 GHz 9.000 GHz 1.000 MHz 5.99092 GHz -39.30 dBm -26.30 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.67943 GHz -32.39 dBm -26.39 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69479 GHz -40.82 dBm -27.82 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.71129 GHz -40.89 dBm -27.89 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.14945 GHz -37.90 dBm -24.90 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.44867 GHz -37.39 dBm -24.89 dB&
— —
)i i )i i

Dater 14 JUN.2023 17:11:40

Date: 14 JUN 2023 17:35:23

Middle Channel / QPSK_1.4MHz

Middle Channel / QPSK_3MHz

e

Ref Level 0.00 dBm Offset 14,50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PA
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB - Pl pmanenn ] (I 40 dom . _ . P
w ht
50 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 967.27886 MHz -43.60 dBm -30.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 930.43728 MHz -43,61 dem -30.61 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.67394 GHz -44.74 dBm -31.74 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67324 GHz -44.80 dBm -31.80 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.99173 GHz -43,89 dBm -30,80 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,08690 GHz -43,72 dBm -30,72 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97992 GHz -39.37 dBm -26.37 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.95692 GHz -39.33 dBm -26.33 db
9.000 GHz 13.000 GHz 1.000 MHz 12.77928 GHz -40.84 dBm -27.84 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.78628 GHz -40.71 dBm -27.71 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75748 GHz -37.85 dBm -24.85 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.76081 GHz -37.85 dBm -24.85 d&
m— m—
Il - | ”

Date: 14.JUN.2023 17.13.16

Date: 14.JUN.2023 17.36:58

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : A139 of A225




SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66

Highest Channel / QPSK_1.4MHz

Highest Channel / QPSK_3MHz

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit PaRS Limit
10 dBRE INE_ARS BAES 10 deRR INE_ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
-40 de L, =y S—— P (]| 40 dem —— 1n -y Prnatn iy
a1
50 dBm
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 9B86.66917 MHz -43.62 dBm -30.62 dB 30,000 MHz 1,000 GHz 1.000 MHz 9682.30635 MHz -43.74 dBm -30.74 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -44.50 dBm -31.50 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.66659 GHz -44,92 dBm -31.92 de
1,790 GHz 3,000 GHz 1.000 MHz 2.98811 GHz -43,85 dBm -30,85 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.03166 GHz -43,96 dBm -30,96 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.88943 GHz -39.31 dBm -26.31 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91942 GHz -39.47 dBm -26.47 db
9.000 GHz 13.000 GHz 1.000 MHz 12.77578 GHz -40.73 dBm -27.73 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.74078 GHz -40.59 dBm -27.59 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76081 GHz -37.83 dBm -24.83 db 13.000 GHz 18,000 GHz 1.000 MHz 16.40826 GHz -37.88 dBm -24,88 d&
- — e p—
L VA J - L JL 4 ‘

Dater 14 JUN.2023 17:14:51

Date: 14 JUN 2023 17:38:35

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : A140 of A225




SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66

Lowest Channel / QPSK_5MHz

Lowest Channel / QPSK_10MHz

Spect

Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 1007100

@1 AvgPwr @1 AvgPwr

Limit thnrk PAES Limit 'thrnk PaES

-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS

SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS

20 dB -20 dBm

30 dB -30 dBm

40 dB -40 dBm

50 dB ! 50 dBm !

- .'--'1 L -—-]
" s oy - | N
- Fuarmnd g

70dB 70 dBm

-80 der -80 dBm

-90 dBm -90 dBm

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions purious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 896.01948 MHz -58.19 dBm -45,12 dB 30,000 MHz 1,000 GHz 1.000 MHz 955.64468 MHz -58,12 dem -45,12 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -57.65 dBm -44.65 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -57.76 dBm -44.76 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.94617 GHz -58,02 dBm -45,02 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,02521 GHz -58,09 dBm -45,09 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.42071 GHz -45.94 dBm -32.94 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.42171 GHz -45.94 dBm -32,94 db
9.000 GHz 13.000 GHz 1.000 MHz 12.74278 GHz -58.84 dBm -45.84 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.76078 GHz -58.70 dBm -45.70 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76498 GHz -56.80 dBm -43.80 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.54325 GHz -56.31 dBm -43.81 dB
{ 1 J L] ( )| J

Dater 15 JUN 2023 09:43:00

Date: 15 JUN 2023 10:03:44

Middle Channel / QPSK_5MHz

Middle Channel / QPSK_10MHz

Spect

p

‘ (%)

Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB -40 dBm
-50 dg ] 50 dBm r ‘
) >, .—biﬂA' e el L) ‘Jl o
Bt e o e N
-70 dg -70 dBm
dBm -0 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 908.62319 MHz -58.06 dBm -45.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 990.54723 MHz -58.17 dBm -45.17 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69808 GHz -58.44 dBm -45.44 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69598 GHz -57.92 dBm -44.92 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.97238 GHz -57.85 dBm -44,85 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,08972 GHz -58,18 dBm -45,18 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.48571 GHz -43.96 dBm -30.96 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.48121 GHz -43.79 dBm -30.7% db
9.000 GHz 13.000 GHz 1.000 MHz 12.71329 GHz -58.83 dBm -45.83 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.73128 GHz -58.88 dBm -45.88 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.52366 GHz -56.54 dBm -43.54 db 13.000 GHz 18,000 GHz 1.000 MHz 15.78664 GHz -56.31 dBm -43.81 dB
il Al il
. 4\ J L L J

Date: 15.JUN.2023 09.49.36

Date: 15.JUN.2023 10:05:21

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : Al41 of A225



SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66

Highest Channel / QPSK_5MHz

Highest Channel / QPSK_10MHz

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit PaRS Limit
10 dBRE INE_ARS BAES 10 deRR INE_ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de -40 dBm
-50 dg III 50 dBm 1|I
M |
ety Y e, N o | ol L
peie? o it "
70 dB 70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 807.16892 MHz -58.06 dBm -45.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 926.55922 MHz -58.08 dBm -45.08 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -58.71 dBm -45.71 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68688 GHz -58.98 dBm -45.98 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.98600 GHz -58,05 dBm -45.,05 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.07077 GHz -58.03 dBm -45.03 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.55070 GHz -42.65 dBm -29.65 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.54120 GHz -43.23 dBm -30.23 db
9.000 GHz 13.000 GHz 1.000 MHz 12.77528 GHz -58.87 dBm -45.87 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.74028 GHz -58.95 dBm -45.85 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76331 GHz -56.62 dBm -43.62 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.75540 GHz -56.39 dBm -43.89 dB&
- m— e p—
L VA J - L JL ‘

Dater 15 JUN 2023 08:51:13

Date: 15 JUN 2023 10:06:57

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number

: A142 of A225




SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66

Lowest Channel / QPSK_15MHz

Lowest Channel / QPSK_20MHz

e

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit PAES Limit PaES
10 dBHE INE_ABS PARS 10 dBHE INE_ABS BASS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dp -20 dBm
30 dBi -30 dBm
-40 dBy -40 dBm
-50 dpi ! 50 dBm e
,-—--1 L ;_wd‘]
S| eamamamn . ] T - e, S
P! o Todireet o
70 de 70 dBm
dB -80 dBm
dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 937.70865 MHz -58.38 dBm —45.38 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.00750 MHz -58.17 dém -45.17 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -55.73 dBm -42.73 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -53.90 dBm -40.90 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.99940 GHz -57.83 dBm -44,83 dB 1.790 GHz 3,000 GHz 1.000 MHz 2.94698 GHz -57.90 dBm -44,90 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.42171 GHz -45.82 dBm -32.682 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.42271 GHz -46.40 dBm -33.40 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.73928 GHz -58.96 dBm -45.96 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.74178 GHz -58.79 dBm -45.79 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74373 GHz -56.84 dBm -43.84 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.55866 GHz -56.894 dBm -43,84 d&
— —
)i i )i i

Date: 15 JUN.2023 10:19:26

Date: 15 JUN 2023 10:35:13

Middle Channel / QPSK_15MHz

Middle Channel / QPSK_20MHz

Ref Level 0.00 dBm Offset 14,50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB -40 dBm
i .
50 dB 1 50 dBm ]
it ~ o ~ N
- N
70 dB -70 dBm
-80 dBm -0 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 927.04398 MHz -58.15 dBm -45.15 dB 30,000 MHz 1,000 GHz 1.000 MHz 94982759 MHz -58.22 dBm -45.22 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -57.97 dBm -44.97 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69143 GHz -58.49 dBm -45.49 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.93004 GHz -58,13 dBm -45,13 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,00738 GHz -57.74 dBm -44,74 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.47671 GHz -43.88 dBm -30.88 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.47221 GHz -44,90 dBm -31,90 db
9.000 GHz 13.000 GHz 1.000 MHz 12.76478 GHz -58.85 dBm -45.85 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.72078 GHz -58.75 dBm -45.75 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.78581 GHz -56.60 dBm -43.60 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.40742 GHz -56.63 dBm -43.63 d&
m—— m—
Il - | ”

Date: 15.JUN.2023 10:21.02

Date: 15.JUN.2023 10:36:49

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AN1

Page Number : Al43 of A225



SPORTON LAB.

FCC RF Test Report

Report No. : FG352602B

LTE Band 66

Highest Channel / QPSK_15MHz

Highest Channel / QPSK_20MHz

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit PaRS Limit
10 dBRE INE_ARS BAES 10 deRR INE_ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de -40 dBm
-50 dg T 50 dBm ]ll
|
R . - ~— ..
gt o Psued s
70 dB 70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 978.51304 MHz -57.95 dBm -44.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 921.22689 MHz -58.18 dBm -45.18 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68618 GHz -58.88 dBm -45.86 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68968 GHz -58.78 dBm -45.78 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.99738 GHz -58.13 dBm -45.12 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.03609 GHz -57.,99 dBm -44,99 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.53171 GHz -43.29 dBm -30.25 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.52221 GHz -43.83 dBm -30.83 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69629 GHz -58.77 dBm -45.77 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.75228 GHz -59.01 dBm -46.01 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.13736 GHz -56.81 dBm -43.81 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.41326 GHz -56.69 dBm -43.69 dB&
- m— e p—
L VA J - L JL 4 ‘

Dater 15 JUN.2023 10:22:39

Date: 15 JUN. 2023 10:38:24

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : IHDT56AN1

Page Number

1 Al44 of A225




saronas. FCC RF Test Report

Report No. : FG352602B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0001
30 Normal Voltage 0.0128
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0011

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0135
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.40 V. ; Maximum Voltage =4.50 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 66B
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